



kit —

N.	CODE	DESCRIPTION	SERIAL NUMBER START OF SERIES
-	3.015390	G20 gas conversion kit	
-	3.015391	LPG gas conversion kit	
-	3.017498	Complete control panel	
1	1.0151	Crossheaded screw (M5x12)	
2	1.019218	Nut for flexible hose	
3	1.023511	Gasket (30x22x2)	
4	1.024234	Pump (25-80)	
5	1.019654	Flexible hose for siphon	
6	1.020368	Lip gasket (d.80)	
7	1.016870	Klixon thermostat 105 °C	
8	1.021452	Gasket for flexible hose	
9	1.017572	Gas cock 90°	
10	1.025910	Graphite gasket for burner	
11	1.024386	Gas manifold cover	
12	3.017281	Plastic siphon	
13	1.021715	Absolute pressure switch	
14	1.024289	System flow pipe (d.25)	
15	2.012998	Bottom protective grid	
16	1.024270	Condensate drain pipe (d.18)	
17	1.020211	Cord packing	
18	1.012028	Red silicone O-ring (9,19x2,62)	
19	1.011864	Red silicone O-ring (202,87x2,62)	
20	1.012874	Plastic "Immergas" nameplate	
21	1.024282	System return pipe (d.25)	
22	1.023299	Fan	
23	1.025333	Burner	
24	1.024186	Fan flange for pipe fixing	
25	1.012711	Self-centring gasket	
26	1.019761	Adhesive foam strip (d.5x2)	
27	1.019721	Adhesive foam strip (d.10x1,5)	
28	3.A0120	Gasket kit (3/4")	
29	2.010982	Copper washer (6x12x1)	
30	1.012365	Adhesive foam strip (d.15x6)	
31	3.A0184	Gasket kit (1/4")	
32	1.024137	Casing cover	
33	1.018869	Gasket in flexoid (42x35x2)	
34	3.017496	Flow manifold body group	
35	1.019228	Siphon tank	
36	1.018873	Drain valve fairlead	
37	1.023494	Sides and cross member supporting frame	
38	1.025544	Bolt (M8x20)	
39	1.017229	Cupheaded self-tapping screw (2,9x22)	
40	1.018592	Blind nut (M6)	
41	1.7022	Tropicalized crosshead self-tapping screw (4,2x9,5)	
42	1.2295	Automatic vent valve	
43	1.012468	Stainless steel elastic washer (M5)	
44	1.8372	Stainless steel crosshead screw (M5x10)	
45	1.018872	Gas connection pipe (d.18)	
46	1.4066	Self-tapping screw (3,5x9,5)	
47	1.024266	Air intake pipe	
48	1.4139	Crossheaded self-tapping screw (3,9x13)	
49	1.4246	Lock washer (M4)	
50	1.019648	Clip wirelocking (d.65)	
51	1.011057	Pressure point screw	
52	1.019744	Silicone tube (14x10)	
53	1.016246	Crossheaded self-forming screw (M4x8)	
54	1.019637	Flue exhaust pipe (d.80)	
55	1.019640	Cone pointed crossheaded self-tapping screw (4,2x19)	
56	1.020388	Cone pointed self-tapping screw (5,5x13)	
57	1.0165	Cupheaded screw (4,8x9,5)	
58	1.024169	Fan fixing flange	
59	1.019845	Hole gasket (d.80)	
60	2.010721	Sides fixing cross member	
61	1.021892	Siphon plug	
62	1.010430	Plug for flange with sample points	
63	1.025348	Silk-screen printing plate for electrical connections	
64	1.6922	Nitrile O-Ring (10,77x2,62,70sh)	
65	1.020312	Stainless steel crossheaded screw (M4x16)	
66	2.012301	Front casing	
67	1.025545	Nut (M8)	
68	2.012074	Rx casing	
69	2.012075	Lx casing	
70	1.7703	Cable clamp + ring nut	
71	1.010263	Main switch knob	
72	1.8246	Lowered brass nut (1"F)	
73	1.023379	Sample points cover	

74	2.012299	Gasket locking flange	
75	nfs	Valve supporting plate	
76	1.024339	Pump fixing fitting	
77	3.014681	Bar hold group (G1-1/2")	
78	3.015382	Safety valve group (4 bar)	
79	1.018886	Control panel back cover	
80	1.015807	Manometer	
81	1.018877	Safety valve fixing fitting	
82	1.2558	Nitrile O-Ring (23,52x1,78, 70 sh)	
83	1.2265	"Rapid fix" self-tapping screw (3,2x9,5)	
84	1.024542	Ceramic glass (d.20)	
85	1.018879	Safety valve (4 bar)	
86	3.017419	Flue hood group	
87	nfs	Back unit	
88	1.024719	Peroxide edpm O-Ring (44,12x2,62)	
89	1.011654	Short nipple (G1M-G3/4M, ch.36)	
90	1.018870	Draining funnel	
91	1.023435	NTC fast immersion probe	
92	1.024898	Gasket for module inspection hole	
93	2.013322	Flange for module cover inspection hole	
94	1.4557	Crossheaded self-tapping screw with shoulder (4,2x9,5)	
95	1.021972	Spring pipe clamp for silicone pipe (d.22)	
96	1.024271	Detection electrode	
97	1.024139	Gas manifold	
98	1.023799	Ecological fibre panel cover	
99	1.014785	Gas manifold gasket	
100	1.024884	Ignition electrode seal	
101	1.019181	Red silicone O-ring (72,69x2,62)	
102	1.021356	Klixon thermostat (36TXE31)	
103	1.011914	Hex socket screw (M6x16)	
104	1.5539	Nitrile O-Ring (63x3,70 sh)	
105	1.8599	Washer (4,3x12)	
106	1.016869	Annealed copper washer (10x5x1)	
107	1.2363	Silicone pipe (4x8)	
108	1.024678	Insulating sheet	
109	1.1709	Nitrile O-Ring (23,47x2,62,70 sh)	
110	1.024241	Condensation module	
111	1.2364	Brass pressure point	
112	1.025432	Electrical connections box	
113	1.024242	Siphone mount	
114	1.024501	Burner gasket	
115	1.024319	Grub screw (M6x12)	
116	1.018724	Transformer	
117	1.025142	Clip	
118	1.025283	G20 gas nozzle	
118	1.026051	LPG gas nozzle	
119	1.024685	Venturi	
120	1.1656	Nickel-plated crosshead self-tapping screw (3,5x6,4)	
121	1.024263	"Dungs" gas valve	
122	1.2169	Cone pointed grub screw (M4x10)	
123	1.024264	Gas valve - manifold pipe (d.18)	
124	1.4275	Drain fitting with hose union	
125	1.2170	Crossheaded screw (M4x8)	
126	3.018514	Ignition electrode group	
127	1.0152	Crossheaded self-tapping screw (3,9x9,5)	
128	2.013289	Module supporting bottom bracket	
129	1.025376	Adhesive for display	
130	1.6098	Fuse (5x20,2 A,250 V)	
131	1.4005	5-way terminal block with fuse housing	
132	1.019641	7-way terminal block	
133	2.010615	Boiler supporting bracket	
134	1.7748	4-way terminal block	
135	1.6658	Two-position main switch	
136	1.8864	Cone pointed "Rapid fix" self-tapping screw (3,2x9,5)	
137	1.019758	"Push" opening door	
138	1.019405	Display (4 digit)	
139	1.019406	Clip in for EBV	
140	1.019408	Stud for door rotation	
141	1.019417	Torsion spring	
142	1.019643	Peroxide O-Ring (11,90x2,62,83sh)	
143	1.019717	Cover for spring door	
144	1.024334	Control panel bezel with gasket	
145	1.025821	PCB	
146	3.015149	Control panel door group	
147	1.020216	Display-PCB connection wiring	
148	1.025279	Gasket (44x34x2)	
149	1.025257	Self-tapping screw gasket (4,2x13,1)	
150	1.024690	Top flange	
151	1.025323	Bottom flange	
152	1.016967	Spring pipe clamp for silicone pipe	

153	1.024320	O-Ring (28,24x2,62)	
154	2.013178	Water-gas module right mount	
155	2.013179	Water-gas module left mount	
156	1.022479	Gasket (11x5,5x2)	
157	1.024688	Automatic vent valve extension	
158	1.016948	Nitrile O-Ring (18x2,70 sh)	
159	1.2337	Crossheaded self-tapping screw (3,9x25)	
160	1.024190	Flue hood - module pipe	
161	1.020394	Gasket (d.80)	
162	1.1116	Nut (M8)	
163	1.1586	Masonry turned screw (M8)	
164	1.1587	Plastic masonry plug	
165	1.010803	Hex socket screw (M5x12)	